Santos ABANDONMENT REPORT FORM
WELL NAME: GALLOWAY-1 DMS
A.B.N. 80 007 550 923 DATE: 24 Aug 2006 F 133
Well Details
Hole Section Hole Casing
Size Depth Size Depth
Intermediate Casing 12.25in 1606.00m 9.625in 1602.00m
Surface Casing 17.50in 320.00m 13.375in 317.00m
Formation Tops(m)
Formation Depth Formation Depth Formation Depth
Gippsland LMST 225.0m Latrobe Coarse Clastics 1167.0m Total Depth 1365.0m
Lakes Entrance 956.0m Latrobe N Asperus (Coal) 1238.0m
Plug Details
Plug Reason Top Depth | Bottom Length Cement |Sacks| Weight Additives Tagged Tagged
No. Depth Type Depth Weight
1 Lower Latrobe (N. 2196.0m |2315.0m |119m Adelaide 159 15.80ppg | Halad-344 .3%, m kib
asperous) formation Brighton Halad-413 .3%, CFR-3
Class G 2% N/A
2 Isolate the Upper 2078.0m [2196.0m |118m Adelaide 157 |15.80ppg |Halad-344 .3%, m kib
Latrobe (Coarse Brighton Halad-413 .3%, CFR-3
Clastics) Class G 2% N/A
3 Isolate the Lakes 1833.0m [1894.0m |61m Adeliade 81 15.80ppg | Halad-344 .3%, m kib
Entrance formation Brighton Halad-413 .3%, CFR-3
Glass A 2% N/A
4 Isolate the casing 1432.0m |1627.0m |195m Adeliade 303 15.80ppg | Halad-344 .3%, 1504.0m |10.0klb
string from the Brighton Halad-413 .3%, CFR-3
wellbore Glass A .2% N/A
5 Seal off the casingat | 51.0m 72.0m 21m Adeliade 71 15.80ppg | Halad-344 .3%, m kib
surface Brighton Halad-413 .3%, CFR-3
Glass A .2% N/A
Surface Casing Shoe Depth: 1602.0(m) Pressure Tested Shoe Plug To: 1600(psi)
Identification Plate Installed (Yes/No)? Yes Bradenhead Removed (Yes/No)? Yes

Additional Comments:

The mud weight of the drilling fluid left in the

Plugs 1 and 2 were placed to entirely cover the Latrobe formation.

hole was 10.5 ppg.

Plug Measured Depth Versus True Vertical Depth

Plug 1 - 1247 m TVD (top) to 1365 mTVD (bottom).
Plug 2 - 1131 mTVD (top) to 1247 mTVD (bottom).
Plug 3 - 932 mTVD (top) to 975 mTVD (bottom).
Plug 4 - 772 mTVD (top) to 837 mTVD (bottom).
Plug 5 - 51 mTVD (top) to 72 mTVD (bottom)

All plug depths are given in measured depths and formations are given in true vertical depths

The A & B sections were removed and the stump was then dressed prior to having a cap welded in place.

The plug set inside the 9 5/8" shoe was tagged and then pressure tested to 1600 psi (500 psi over leak off pressure).

The 13 3/8" x 9 5/8" annulus was tested to 1600 psi (500 psi over leak off) to confirm the integrity of the cement in the 13 3/8" x 9 5/8" casing annulus.
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